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Despatch List: 

ID# DESCRIPTION IMAGE QTY 

1 
PRT-006104-07 

(Top Hoop) 

 

 
1x 

2 
M8 x 16mm Btn Bolt 

(Black) 

 

 
8x 

3 M8 Nyloc Nut  8x 

Fitting Time: 

10 minutes 

Ford Ranger 2022+  
LLX-FRC2SB 

Sailplane Load-Lid™ 
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2 

Bolt the top hoop 
of the sailplane 

to the base feet on  
each side, using the 
following fasteners: 

 
2) M8 x 16mm Btn Bolts 

3) M8 Nyloc Nuts 

1 

Lift the top hoop 
of the sailplane (1) 
onto the Load-Lid.  

Scan here to  
watch this step: 

Scan here to  
watch this step: 

2 

2 

3 
3 
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